

TEST REPORT

MODEL: HBEP-005
SERIAL NUMBER: HBEP20230082
DATE OF PRODUCTION: 03/2023

PARAMETERS:

U	C	P	T	F	H	A	E	L

PERFORMANCE TEST

NOMINAL FORCE (kg)
STEEL THICKNESS (mm)
AIRGAP (mm)
TESTED FORCE (kg)

500		
65		
0 mm	1 mm	2 mm
2460	565	190

CONTROLLER: wenbinhe
DATE: 04/03/2023
SIGNATURE:

STAMP:

HVR Magnetics Co. Ltd
Liyu Industrial Park - Tianyuan District
Zhuzhou city - Hunan - 421007 - China
TEL: +86 731 2867 9679
FAX: +86 731 2867 9579
EMAIL: info@hvr-magnet.com

MAGBAT-Europe BVBA
Meersbloem Melden 46
9700 - Oudenaarde - Belgium
TEL: +32 55 60 40 60
FAX: +32 55 30 03 26
EMAIL: info@magbat-europe.com